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FLOWCHART 1. INSULIN INTRAVENOUS INFUSION GUIDELINE

Notes:
e 10% (peripheral) and 20% (central) glucose is the preferred dilution.

e *50% (central) glucose is the preferred dilution in diabetic patients only after cardiac surgery
e DO NOT USE THIS FLOWCHART FOR THE INITIAL MANAGEMENT OF DIABETIC KETOACIDOSIS (DKA) OR HYPERGLYCAEMIC

HYPEROSMOLAR STATE(HHS)
Maintain blood glucose between 4.5 and 10 nmlg_!/l Sample arterial or venous blood (NOT capillary) in unstable patients.
Blood Glucose Concentration [Check hourly if unstable or if enteral feed is stopped. Otherwise check at least 4 hourly]
Start insulin if bliOd glucose >10mmol/L for 2 consecutive readlngs in2 nours.
[ <3ommor | 3.0-4.5mmol/L | 10.-12.0 mmall [ T ey ]
2 ' 1 1 s
Stop infusion until blood (7 ) Infuse insuli Infuse insulin at
Reduce rate of nfuse insulin at
[ glucose > 4.5 mmoyL ] insulin infusion [ 2.units/hour 4 units/hour
(seek medical 1
‘ advice) ‘ -.-
Bolus glucose 50ml 10% \ J/ [ Is blood glucose still > 10 mmolL? ]
OR 25ml 20% OR 10-
20ml 50%" I 1 ! |
Recheck blood
-l [ YES ] [ NO ]‘ glucose in 1
Recheck blood i ! i | hour
glucose in 15 min [ 10.-.12.0 mmolL I > 12.0 mmolt
(" 1 NO continuous 24 hour feed or feed has stopped i B i B
o Start 25 mL/hour 20% OR 10-20mL/hour 50%* glucose )
v Increase rate of Give 5-unit bolus and
< Continue insulin infusion insulin infusion by 2. Increase infusion by 2
o Check blood glucose after 15 min. then hourly units/hour 10 4 units/hour.
Seek medical staff advice if glucose control is difficult i 8 i |
\
Recheck blood glucose in 15 minutes after any change in insulin or glucose infusion or feeding rate ]
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